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Variant FCC RF Test Report

APPLICANT : Acer Incorporated

EQUIPMENT . Smart HandHeld

BRAND NAME . Acer

MODEL NAME . S57

MARKETING NAME : Liquid Jade Z

FCC ID : HLZDMS57

STANDARD . FCC Part 15 Subpart C §15.247
CLASSIFICATION . (DSS) Spread Spectrum Transmitter

This is a variant report which is only valid together with the original test report. The product
was received on Jan. 13, 2015 and testing was completed on Mar. 09, 2015. We, SPORTON
INTERNATIONAL (KUNSHAN) INC., would like to declare that the tested sample has been
evaluated in accordance with the test procedures and has been in compliance with the

applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL (KUNSHAN) INC., the test report shall not be

reproduced except in full.

" 7

Reviewed by: Joseph Lin / Supervisor
A lllH 1
Sy

—_— \“‘-_____’-/.1
L ARCS) 5t/

Testing Laboratory

’ \\\
TN 2627

Approved by: Jones Tsai / Manager

SPORTON INTERNATIONAL (KUNSHAN) INC.
No. 3-2, PingXiang Road, Kunshan, Jiangsu Province, P. R. China

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 10f16
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 10, 2015
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : HLZDMS57



waanwas.  Variant FCC RF Test Report Report No. : FR511349A

TABLE OF CONTENTS

REVISION HISTORY ..eiiiiitiite sttt stet e st ee ettt e e e st e e e s tteeeeatteeeesasbeeeeeasbaeeeassteeeeessbaeeeesstaeeeesnsaeeeesntaeeenssnnennnns 3
SUMMARY OF TEST RESULT ...oiiiiiiiiiite ittt e st e e sitee e e tae e e s st e e e s st e e e anstaeaeastaeeesansbeeesansteesansaeeeeensees 4
1  GENERAL DESCRIPTION .. ..ciiittttttitiitteiittettessttteeessstaeeassssseeasssaseessassseeeaassseeesassseeesassseeessnsssseesssseessnsssees 5
PR oo =T o RSSO 5
L2 1Y =TT = Tor (1] Y S UURPRPRR 5
1.3 Product Feature of Equipment Under Test....... ..o 5
1.4  Product Specification subjective to this standard...............ccccoeeiiiiii e 5
1.5 Modification Of BUT ...ttt e e e e e et e e e e e e e e e st e e e e e e e aeaannneeeaeeaaannns 6
ST =S i o oY= o ) o [PPSO PRPRN 6
1.7 Applicable Standards........ ... e e e e e e e e e e e e aeeeeaaeeaeanns 6
2 TEST CONFIGURATION OF EQUIPMENT UNDER TEST .....ctiiiiiiiiiiiiiie et 7
2.1 Descriptions Of TESEMOME........coo i e e e e e e e e e e e e s s e ernbaeeaeeaeaanns 7
A I~ Y= 1Y/ (o Yo =SS EERR 7
2.3 Support Unit used in test configuration and SYSteM .............ooiiiiiiiiii e 8
2.4 EUT Operation TeSt SeUD .oeoiiii it e e e e e e e e e e e e e nneeeee e e e e ennes 8
2.5 Measurement Results Explanation EXamPIE.........ccoooiuiiiiiiiie it 8
I I A I ] U] SRS 9
3.1 Peak Output POWer MEasUIrEMENL ... ..o ettt e e e e e e e e e e e e e e e e e nnneeeeaaaeeeanns 9
3.2 Conducted Spurious Emission MeasuremMeNt ...........ccccuuiiiiiiieii it a e 11
3.3 Antenna REQUINEMENTES ... ettt e e e e e e e e e e e e e e e e e e nnneeeeaeeaanns 15
4 LIST OF MEASURING EQUIPMENT ...ttt ittt ettt e e st a e s nnes e e s nnnae e e s snnneee s 16
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number :20f16
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 10, 2015
FAX : 86-0512-5790-0958 Report Version . Rev. 01

FCC ID : HLZDMS57



waanwas.  Variant FCC RF Test Report Report No. : FR511349A

REVISION HISTORY

REPORT NO. VERSION DESCRIPTION ISSUED DATE

This is a variant report for S57. The difference between

previous and current is as following:
1. changed Model name from “S56” to “S57”,

2. changed marketing name from “Liquid Jade S” to
“Liquid Jade Z”

3. changed CPU from “MT6752M” to “MT6732”

FR511349A Rev.01 | 4. changed earphone from model name Mar. 10, 2015
“HF-AC09W-02” to “HC.00211.008".

Based on the similarity between two models, only the
conducted power and Conducted Spurious Emission
test for middle channel were verified, all other test
data are leverage from original test report (Sporton
Report Number FR492402A with FCC ID:

HLZDMS56).
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SUMMARY OF TEST RESULT

Report
FCC Rule IC Rule Description Limit Result Remark
Section
RSS-210
3.1 15.247(b)(1) Peak Output Power <125 mW Pass -
A8.1(b)
RSS-210 Conducted Spurious
3.2 15.247(d) < 20dBc Pass -
A8.5 Emission
15.203 & RSS-210
3.3 Antenna Requirement N/A Pass -
15.247(b) A8.4
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1.2

1.3

General Description
Applicant

Acer Incorporated

8F., No. 88, Sec. 1, Xintai 5th Rd., Xizhi Dist., New Taipei City 22181, Taiwan (R.0.C)

Manufacturer

Shanghai Sunrise Simcom Limited

No. 888, Shengli Rd., Qingpu, Shanghai, P.R.China 201700

Product Feature of Equipment Under Test

Product Feature

EUT supports Radios application

Equipment Smart HandHeld

Brand Name Acer

Model Name S57

Marketing Name Liquid Jade Z

FCCID HLZDMS57
GSM/GPRS/EGPRS/

WCDMA/HSPA/HSPA+(Downlink Only)/LTE/
WLAN 2.4GHz 802.11b/g/n HT20/HT40/
Bluetooth v3.0 + EDR/Bluetooth v4.0 LE

EUT Stage

Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.

1.4 Product Specification subjective to this standard

Product Specification subjective to this standard

Tx/Rx Frequency Range

2402 MHz ~ 2480 MHz

Number of Channels

79

Carrier Frequency of Each Channel

2402+n*1 MHz; n=0~78

Antenna Type

PIFA Antenna with gain -0.12 dBi

Type of Modulation

Bluetooth BR (1Mbps) : GFSK
Bluetooth EDR (2Mbps) : 7 /4-DQPSK
Bluetooth EDR (3Mbps) : 8-DPSK

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : HLZDMS57
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1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Testing Location

Test Site SPORTON INTERNATIONAL (KUNSHAN) INC.

Test Site Location TEL: +86-0512-5790-0158

No. 3-2, PingXiang Road, Kunshan, Jiangsu Province, P.R.China

FAX: +86-0512-5790-0958

Test Site No.

Sporton Site No. FCCI/IC Registration No.
THO1-KS 149928/4086E-1

1.7 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢

¢

¢

FCC Part 15 Subpart C §15.247
FCC Public Notice DA 00-705
ANSI C63.4-2009

IC RSS-210 Issue 8

IC RSS-Gen Issue 4

NOTICE 2012-DRS0126

Remark:

1.

All test items were verified and recorded according to the standards and without any deviation

during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3.  Per the section 2.2.3 of Notice of 2012-DRS0126, “ Receivers Excluded from Industry Canada
Requirements”, only radiocommunication receivers operating in stand-alone mode within the
band 30-960 MHz and scanner receivers are subject to Industry Canada requirements.
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2 Test Configuration of Equipment Under Test

2.1 Descriptions of Test Mode

Preliminary tests were performed in different data rates and recorded the RF output power in the

following table:

Bluetooth RF Output Power

Data Rate / Modulation

Channel | Frequency
GFSK 7 [4-DQPSK 8-DPSK
1Mbps 2Mbps 3Mbps
Ch39 2441MHz 5.78 dBm 5.13 dBm 5.36 dBm

2.2 Test Mode

The following summary table is showing all test modes to demonstrate in compliance with the standard.

Summary table of Test Cases

Data Rate / Modulation

Test Item Bluetooth BR 1Mbps Bluetooth EDR 2Mbps Bluetooth EDR 3Mbps
GFSK 7 /14-DQPSK 8-DPSK
Conducted
Mode 1: CH39 2441 MHz | Mode 2: CH39 2441 MHz | Mode 3: CH39 2441 MHz
Test Cases

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : HLZDMS57
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2.3

2.4

Support Unit used in test configuration and system

Item |Equipment Trade Name |Model Name [FCC ID Data Cable Power Cord

1. |Bluetooth Base Station [R&S CBT N/A N/A Unshielded, 1.8 m

EUT Operation Test Setup

For Bluetooth function, the engineering test program was provided and enabled to make EUT connect
with Bluetooth base station to continuous transmit/receive.

2.5 Measurement Results Explanation Example
For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT
conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer
reading level is exactly the EUT RF output level.
Example:
The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss.
Following shows an offset computation example with cable loss 5.5 dB.
Offset(dB) = RF cable loss(dB).
=5.5(dB)
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number :80f16
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3 Test Result
3.1 Peak Output Power Measurement

3.1.1 Limit of Peak Output Power

Section 15.247 (b) The maximum peak conducted output power of the intentional radiator shall not
exceed the following: (1) For frequency hopping systems operating in the 2400-2483.5 MHz band
employing at least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band
0.125 watts.

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

1. The testing follows FCC Public Notice DA 00-705 Measurement Guidelines.

1. The RF output of EUT was connected to the power meter by RF cable and attenuator. The path
loss was compensated to the results for each measurement.

2. Set to the maximum power setting and enable the EUT transmit continuously.
Measure the conducted output power with cable loss and record the results in the test report.

4. Measure and record the results in the test report.

3.1.4 Test Setup

Power Meter EUT
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3.1.5 Test Result of Peak Output Power
Test Mode : 1Mbps Temperature : 24~25C
Test Engineer : [Issac Song Relative Humidity : |49~51%
RF Power (dBm)
Frequency
Channel GFSK Max. Limits :
(MHz) Pass/Fail
1 Mbps (dBm)
39 2441 5.78 20.97 Pass
Test Mode : 2Mbps Temperature : 24~25C
Test Engineer : [lssac Song Relative Humidity : |49~51%
RF Power (dBm)
Frequency
Channel 7 14-DQPSK Max. Limits _
(MHz) Pass/Fail
2 Mbps (dBm)
39 2441 5.13 20.97 Pass
Test Mode : 3Mbps Temperature : 24~25C
Test Engineer : |Issac Song Relative Humidity : [49~51%
RF Power (dBm)
Frequency
Channel 8-DPSK Max. Limits
(MHz) Pass/Fail
3 Mbps (dBm)
39 2441 5.36 20.97 Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 10 of 16
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3.2 Conducted Spurious Emission Measurement

3.2.1 Limit of Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiation frequency band, the radio frequency power

shall be at least 20 dB below the highest level of the radiated power. In addition, radiated emissions

which fall in the restricted bands must also comply with the radiated emission limits.

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedure

1. The testing follows the guidelines in Spurious RF Conducted Emissions of FCC Public Notice DA

00-705 Measurement Guidelines

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The

path loss was compensated to the results for each measurement.

3. Set to the maximum power setting and enable the EUT transmit continuously.
Set RBW = 100 kHz, VBW = 300kHz, scan up through 10th harmonic. All harmonics / spurs must

be at least 20 dB down from the highest emission level within the authorized band as measured

with a 100 kHz RBW.

5. Measure and record the results in the test report.

The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

3.2.4 Test Setup

..

Spectrum Analyzer

EUT

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958
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3.2.5 Test Result of Conducted Spurious Emission

Test Mode : 1Mbps Temperature : 24~25C
Test Channel : |39 Relative Humidity : |49~51%
Test Engineer : Issac Song

1Mbps CSE Plot on Ch 00 between 30MHz ~ 3 GHz

Spectrum |

(=)

Ref Level 15.50 dBm Offset 5.50 dB @ RBwW 100 kHz
|& ALt 20 dB & SWT 300 ms @ VBW 300 kHz

Mode Auto Sweep

@ 1Pk view

M1[1
10 dem | H

D1 5.100 dBm

-63.20 dBm|
1.15400 GHz|

0 dBrn

-10 dBm

D2 -14.500 dBrm

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dBm s

-70 dBm

WWM

-80 dBm

Start 30.0 MHz 691 pts

Stop 3.0 GHz
—

Date: 9.MAR.2015 20:32:19

] [ Measuring...

09.03.2015

DR | ] iy

1Mbps CSE Plot on Ch 00 between 2 GHz ~ 25 GHz

Spectrum |

(=)

Ref Level 15.50 dBm Offset 5.50 dB @ RBwW 100 kHz
|& ALt 20 dB & SWT 2.2 5 @ VYBW 300 kHz

Mode Auto Sweep

@ 1Pk view

M1[1
10 dem | H

D1 4.630 dBm

-55.36 dBm|
16.8950 GHz

0fdBrn

-10 dem

D2 -15.370 dBrm

-30 dBm

-30 dem

-40 dem

-30 dBm

M1

-30 dBm f —

.-‘J/\JLJ'\JUIWMJ‘\MW PR Av.d P b

WMMMF

-70 dBm

-80 dBm

Start 2.0 GHz 691 pts

Stop 25.0 GHz
—

] [ Measuring...

Date: 9.MAR.2015 20:34:00

09.03.2015

| SEEREEE I ] 20:33:00
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Test Mode : 2Mbps Temperature : 24~25C
Test Channel : |39 Relative Humidity : |49~51%
Test Engineer : Issac Song

2Mbps CSE Plot on Ch 39 between 30MHz ~ 3 GHz

Spectrum | IE%:

Ref Level 15.50 dBm Offset 5.50 dB @ RBW 100 kHz
| Att 20 dB & SWT 300 ms @ YBW 300 kHz
@ 1Pk View

vode Auto Sweep

mM1[1] -62.93 dBm|
10 dBm 2.81730 GHz|

0dBm
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-10 dBm

-20 dBm

D2 -21.680 dBm

-30 dBm

-40 dBm

-50 dem

-60 dBm

iy [ENACTTRAR SR NN WMM

-70 dem

-80 dBm

Start 30.0 MHz 691 pts Stop 3.0 GHz

} [ Measuring... JURRRERED g 09.03.2015

2003701
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2Mbps CSE Plot on Ch 39 between 2 GHz ~ 25 GHz

Spectrum | :%:'

Ref Level 15.50 dBm Offset 5.50 dB & RBW 100 kHz

|& ALt 20 dB @ SWT 235 @ VBW 300kHz Mode Auto Sweep
@ 1Pk View

M1[1] -55.92 dBm|
10 dBm 15.0980 GHz|

0 dBrm——
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-30 dBm
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Test Mode : 3Mbps Temperature : 24~25C

Test Channel : |39 Relative Humidity : |49~51%

Test Engineer : Issac Song

3Mbps CSE Plot on Ch 39 between 30MHz ~ 3 GHz

Spectrum | IE%:
Ref Level 15.50 dBm Offset 5.50 dB & RBW 100 kHz
|& Att 20 0B @ SWT 300 ms @ VBW 300 kHz Mode auto Sweep
@ 1Pk View
M1[1] -63.19 dBm
10 dBm 2.96350 GHz
88 D1 -0.100 dBm
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B D2 -20.100 dBm
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-40 dem
-50 dBm
-60 dBm -t
o b i ot b vl ™ I
-70 dBm
-80 dem
Start 30.0 MHz 691 pts Stap 3.0 GHz
—

} [ Measuring... JURRRERED g wé:?'ang y
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3Mbps CSE Plot on Ch 39 between 2 GHz ~ 25 GHz

Spectrum | IE%:

Ref Level 15.50 dBm Offset 5.50 dB @ RBW 100 kHz

|& Att 20 dB & SWT 2,35 @ VBW 300 kHz Mode Auto Sweep
@ 1Pk View
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3.3 Antenna Requirements

3.3.1 Standard Applicable

If directional gain of transmitting antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the FCC rule.

3.3.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.3.3 Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

. L Calibration
Instrument Manufacturer | Model No. |[Serial No. |Characteristics Date Test Date Due Date Remark
Spectrum Conducted
P R&S FSV30 101338 9kHz~30GHz | May 04, 2014 | Mar. 09, 2015 | May 03, 2015
Analyzer (THO1-KS)
Pulse Power . Conducted
Anritsu MA2411B 0917070 [ 30MHz~40GHz | Jan. 23, 2015 | Mar. 09, 2015 | Jan. 22, 2016
Senor (THO1-KS)
. 50MHz Conducted
Power Meter Anritsu ML2495A 1005002 . Jan. 23, 2015 | Mar. 09, 2015 | Jan. 22, 2016
Bandwidth (THO1-KS)
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